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Consulting Engineering Bureau & Laboratories
A diglt Ot HLESLNY Jelne TS5

Company Name :dzagand) < gliall ) g2 311 48 5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil

Delivery Date : 15/06/2023

Reporting Date : 16/06/2023

Reporting No.  : 02

Sample No. : 01

Results of Sieve Analysis According to Project Spec.

Sitz\l:n?)ize Passing % Type A Type B Type C
9.50 100 100 100 100
4.75 100 100 90-100 70-95
2.36 80.1 65-90 65-90 45-70
1.18 56.1 45-70 45-70 32-54
0.600 40.4 30-50 30-50 23-38
0.300 26.3 18-33 18-33 16-29
0.150 16.2 10-21 10-21 9-20
0.200 11.0 5-15 5-15 5-12

The Test Result According to Project Specs is Type S,d A- OB-0 C-0 Not Comply )
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CONCRETO READY MIXED CONCRETE
m QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBE
Test Standard BS 1881 - Part 116:1983

DATE : 24/4/2023
CLIENT : de ganll cYglioall Hsa3l A S
CONSULTANT : Llraw 452
PROJECT : (4598~ (ppadall) aopudl 3L ygSUI Uadll g9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 27/3/2023
Testing Date 24/4/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8050| 8050|8000
Load (KN) 718 | 788 | 801
Comp. Strength (Kg/cm?) 325 | 357 | 363
Average (Kg/cm?) 348.4
Percentage (%) 139.3%
Overall Average (Kg/cmz] 3484
Overall Percentage (%) 139.3%
Standard Deviation (Kg/cm?) 20.2 Kg/cm®
Coefficient Of Variation ( %) 58 %
QUALITY CONTROL ENGNEER

ENG. 7. Skabaan
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CONCRETO READY MIXED CONCRETE
(@‘/- QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
= 9 !I r!: !‘ MT. t,! MOUNTAIN VIEW B.P

L &

DETERMINATION OF COMPRESSIVE ST OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE: 30/4/2023
CLIENT : dragasdl Y glial) Hen3ll 4S5
CONSULTANT : Ll 455
PROJECT : (4595 (palall) aoadl 3Ly slUaill 89 e
STRUCTURE TYPE : Divertion Channel & Side Slope *
Sampling Date 2/4/2023
Testing Date 30/4/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cmzn
Type of Cement OPC - 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 816 | 819 | 788
Comp. Strength (Kg/ cmz) 370 | 371 | 357
Average (Kg/cm?) 365.9
Percentage (%) 146.3%
Overall Average (l(g/cmz] 365.9
Overall Percentage (%) 146.3%
Standard Deviation (Kg/cm?) 7.7 Kg/cm®
Coefficient Of Variation ( % ) 21 %

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan
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CONCRETO READY MIXED CONCRETE

(ﬁ QYALITY CONTROL DEPATEMENT
[.‘N CRE _l_ NORTH COAST SECTOR
P naoa MOUNTAIN VIEW B.P

= L &

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBE
Test Standard BS 1881 - Part 116:1983

DATE: 1/5/2023
CLIENT : dungandl Y glhall sl ASps b
CONSULTANT : gaw 455
PROJECT : (4S53- cpaadall) Ao mudl 3L 5gSI HUaill €9 s
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 3/4/2023
Testing Date 1/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 | 8050| 8100
Load (KN) 733 | 802 | 791
Comp. Strength (Kg/cmz) 332 | 363 | 358
Average (Kg/cm?) 351.2
Percentage (%) 140.5%
Overall Average (Kg/cm?) 351.2
Overall Percentage (%) 140.5%
Standard Deviation (Kg/cm?) 16.8 Kg/cm?
Coefficient Of Variation (%) 4.8 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE
()("; QYALITY CONTROL DEPATEMENT
s

NORTH COAST SECTOR

..;': !’ /\N -—!: F M-.: l:! MOUNTAIN VIEW B.P
T F P T E CUBE
Test Standard BS 1881 - Part 116:1983
DATE: 2/5/2023
CLIENT : dragastl Ygliall Hea3ll A5 B
CONSULTANT : Llaaw 455
PROJECT : (4553~ cppadall) aomedl 3LySII HUadll g us
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 4/4/2023
Testing Date 2/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm?2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 | 8050|8100
Load (KN) 803 | 807 | 794
Comp. Strength (Kg/cm?) 364 | 366 | 360
Average (Kg/ cmz) 363.0
Percentage (%) 145.2%
Overall Average (Kg/ cmz] 363.0
Overall Percentage (%) 145.2%
Standard Deviation (Kg/cm?) 3.0 Kg/cm®
Coefficient Of Variation (%) 0.8 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE

4/'- QYALITY CONTROL DEPATEMENT
=

NORTH COAST SECTOR

.'-;': !. AN x!: F M-I-l [;! MOUNTAIN VIEW B.P
DETERMINATION OF COMPRESSIVE STREN C BE
Tes ndard BS 1881 - Part 116:1
DATE : 3/5/2023
CLIENT : s ganll Y glial) yemil A5 b
CONSULTANT : Lewan 4S5
PROJECT : (4593~ padall) a2l 3LyS1 HUadll g9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 5/4/2023
Testing Date 3/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 | 8050 | 8100
Load (KN) 788 | 747 | 806
Comp. Strength (Kg/cm?) 357 | 338 | 365
Average (Kg/cm?) 353.5
Percentage (%) 141.4%
Overall Average (Kg/cmz] 353.5
Overall Percentage (%) 141.4%
Standard Deviation (Kg/cmz] 13.7 Kg/ cm’®
Coefficient Of Variation ( %) 39 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE : 4/5/2023
CLIENT : dragasll Ygliall a3l A5
CONSULTANT : [Assan 4S5
PROJECT : (4599- cxvadall) gl 3yl SUaR £9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 6/4/2023
Testing Date 4/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 805 | 888 | 836
Comp. Strength (Kg/cm?) 365 | 402 | 379
Average (Kg/cm?) 381.9
Percentage (%) 152.8%
Overall Average (Kg/ sz] 381.9
Overall Percentage (%) 152.8%
Standard Deviation (Kg/cm?) 19.0 Kg/cm”

Coefficient Of Variation ( % ) 5.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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DETERMINATION OF COMPRESSIVE STRE

CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

NCRETE CUBE

Test Standard BS 1881 - Part 116:1983

DATE: 6/5/2023
CLIENT : A ganll Ygliall a3l A5
CONSULTANT : Llaw 455
PROJECT : (4598- nalall) a2l 3Ll sUadll 9 i
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 8/4/2023
Testing Date 6/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 801 | 864 | 815
Comp. Strength (Kg/cmz) 363 | 391 | 369
Average (Kg/cm?) 374.5
Percentage (%) 149.8%
Overall Average (Kg/cm?) 374.5
Overall Percentage (%) 149.8%
Standard Deviation (Kg/ cmz] 15.0 Kg/ cm’®
Coefficient Of Variation ( % ) 4.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaasx
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DETERMINATION OF

MPRE

CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

IVE STRENGTH OF CONCRETE

Test Standard BS 1881 - Part 116:1983

BES

DATE:: 7/5/2023
CLIENT : de gaadl Y glial) Hen 3l A5 o
CONSULTANT : Llaan 45, "
PROJECT : (4593- onelall) gl 3L Sl SUadll 9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 9/4/2023
Testing Date 7/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 8050|8100
Load (KN) 727 | 787 | 754
Comp. Strength (Kg/cm?) 329 | 357 | 342
Average (Kg/cm?) 342.5
Percentage (%) 137.0%
Overall Average (Kg/cmz] 342.5
Overall Percentage (%) 137.0%

Standard Deviation (Kg/cm?) 13.6 Kg/cm®

Coefficient Of Variation ( % ) 4.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE : 8/5/2023 .
CLIENT : A ganll CYgliel) g3l A5
CONSULTANT : LAlas 45 %
PROJECT : (4S99~ (rpadall) aond! (35601 Ul 9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 10/4/2023
Testing Date 8/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 725 | 794 | 811
Comp. Strength (Kg/cm?) 328 | 360 | 367
Average (Kg/cm?) 351.8
Percentage (%) 140.7%
Overall Average (Kg/ cmz) 351.8
Overall Percentage (%) 140.7%
Standard Deviation (Kg/cm®) 20.6 Kg/cm®
Coefficient Of Variation (%) 5.9 %

QUALITY CONTROL ENGNEER
ENG. . Skabaan



CONCRETO READY MIXED CONCRETE
@ QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR

~ noor < MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
T ndard BS 1881 - Par 11983
DATE : 9/5/2023
CLIENT : A gasd Y glial) Han3ll AS% o
CONSULTANT : WRagan S %
PROJECT : (4593 Cpadall) goamadl 35S sUadll g9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 11/4/2023
Testing Date 9/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 725 | 834 | 791
Comp. Strength (Kg/cm?) 328 | 378 | 358
Average (Kg/cm?) 354.9
Percentage (%) 141.9%
Overall Average (Kg/cm?) 354.9
Overall Percentage (%) 141.9%
Standard Deviation (Kg/cm?) 24.9 Kg/cm®
Coefficient Of Variation ( %) 7.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE

ﬁ QYALITY CONTROL DEPATEMENT
A ue: |

NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERM COMPRESSIVE STRENGTH NCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE: 3/4/2023
CLIENT : e gonll Y gldall Hsa 3l A
CONSULTANT : L 4875
PROJECT : (4S53- comadall) g udl 3Ly yUaiill g9 ke
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 27/3/2023
Testing Date 3/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200| 8200|8150
Load (KN) 665 | 632 | 615
Comp. Strength (Kg/cm?) 301 | 286 | 279
Average (Kg/cm?) 288.7
Percentage (%) 115.5%
Overall Average (Kg/cm?) 288.7
Overall Percentage (%) 115.5%
Standard Deviation (Kg/cm?) 11.5 Kg/cm?
Coefficient Of Variation ( % ) 4.0 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR

CONGCRE - T 0
. © v : MOUNTAIN VIEW B.P
DETERM N OF COMPRESSIVE STR TH OF CONCRETE CUBE
T andard BS 1881 - Par :1983
DATE : 9/4/2023
CLIENT : daganll CYglial) H9a3ll A5
CONSULTANT : st &S
PROJECT : (4553~ creadall) ol 3L 581 HUaill £9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 2/4/2023
Testing Date 9/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 | 8150
Load (KN) 616 | 665 | 602
Comp. Strength (Kg/cm?) 279 | 301 | 273
Average (Kg/cm?) 284.3
Percentage (%) 113.7%
Overall Average (Kg/cm?) 284.3
Overall Percentage (%) 113.7%
Standard Deviation (Kg/cm?) 15.0 Kg/cm®
Coefficient Of Variation ( %) 53 %

Remarks:

QUALITY CONTROL ENGNEER

ENG. 7. Sﬁ

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)



CONCRETO READY MIXED CONCRETE
(—)(",- QYALITY CONTROL DEPATEMENT
-
NORTH COAST SECTOR
ONCRETO
AT Y MOUNTAIN VIEW B.P

DETERMINATION OF COMPRE E STRENGTH OF CONCRETE CUBE

Test Standard BS 1881 - 16:1983
DATE : 10/4/2023
CLIENT : deogaadl LY gldall joa 3l 4S54 o
CONSULTANT : Llwan 45 %
PROJECT : (4593 cralall) ao wud! (3L 5gSU1 HUaB)! £ g hue
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 3/4/2023
Testing Date 10/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200| 8200|8150
Load (KN) 583 | 632 | 619
Comp. Strength (Kg/cm?) 264 | 286 | 280
Average (Kg/cm?) 276.9
Percentage (%) 110.8%
Overall Average (Kg/cm?) 276.9
Overall Percentage (%) 110.8%
Standard Deviation (Kg/cm?) 11.5 Kg/cm®
Coefficient Of Variation ( % ) 4.2 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 KN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. . Skabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETE N OF COMPRESSIVE STRE OF CONCRETE CUBE
Test Standard BS 1881 - Part 116:1983
DATE : 11/4/2023
CLIENT : dragaall CYglaall g3l S
CONSULTANT : Lugaw 3575
PROJECT : (4S58- cpalall) s el LS SUail] £9 i
STRUCTURE TYPE : Divertion Channel & Side Slope -
Sampling Date 4/4/2023
Testing Date 11/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm*
Type of Cement OPC-350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 82008200 ( 8150
Load (KN) 615 | 598 | 622
Comp. Strength (Kg/cm?) 279 | 271 | 282
Average (Kg/cm?) 2771
Percentage (%) 110.8%
Overall Average (Kg/cm?) 2771
Overall Percentage (%) 110.8%
Standard Deviation (Kg/cm?) 5.6 Kg/cm®
Coefficient Of Variation ( % ) 2.0 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT

u- CRETOD NORTH COAST SECTOR
= e A D ¥ o> MOUNTAIN VIEW B.P
ERMINATION OF COMPRE ENGTH OF CONCRET
Test Standard BS 1 -Part 116:1983
DATE : 12/4/2023
CLIENT : drogantl Y gldell jem 3l AS A (s
CONSULTANT : LA 4575
PROJECT : (4599~ cpodall) ao el 3Lyl sUaill g9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 5/4/2023
Testing Date 12/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC-350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200 (8200|8150
Load (KN) 588 | 615 | 587
Comp. Strength (Kg/cm?) 266 | 279 | 266
Average (Kg/cm®) 270.3
Percentage (%) 108.1%
Overall Average (Kg/cm?) 270.3
Overall Percentage (%) 108.1%
Standard Deviation (Kg/cm?) 7.2 Kg/cm®
Coefficient Of Variation (%) 27 %

Remarks :

QUALITY CONTROL ENGNEER

ENG._#-Stataan -
¥

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR

0O N R E 'l'
r E oA D v ' MOUNTAIN VIEW B.P
DETERMINATION OF COMPRESSIVE STREN OF CONCRETE CUBES
T BS 1881 - Part 116:1983
DATE : 13/4/2023
CLIENT : Ao gaadl CVglial) Hemil ASL o
CONSULTANT : (s A5
PROJECT : (4595- cnalall) ol 3Ly sUalll 9 i
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 6/4/2023
Testing Date 13/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060 -
Sample No. 1 ¥4 3
Weight 8200|8200 | 8150
Load (KN) 618 | 580 | 623
Comp. Strength (Kg/cm?) 280 | 263 | 282
Average (Kg/cm?) 275.0
Percentage (%) 110.0%
Overall Average (Kg/cm?) 275.0
Overall Percentage (%) 110.0%
Standard Deviation (Kg/cm?) 10.7 Kg/cm?
Coefficient Of Variation ( % ) 3.9 %

Remarks:

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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Specified Loading Rate Range = 4.5kN/S to 9.0 KN/S or (6.8kN/S)
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR

O N R E
' ~ D MOUNTAIN VIEW B.P
DETERMINATI OMPRESSIVE STRE H OF CONCRETE E
Te n $1881-Part116:1983
DATE : 15/4/2023
CLIENT : e gaall CYgliall sen3ll dS
CONSULTANT : Ui 3S 7%
PROJECT : (459 cppadal) aosmadl (3L yUall £9 ine
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 8/4/2023
Testing Date 15/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm”
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200 | 8200 | 8150
Load (KN) 620 | 598 | 605
Comp. Strength (Kg/cm?) 281 | 271 | 274
Average (Kg/cm?) 275.3 )
Percentage (%) 110.1%
Overall Average (Kg/cm?) 275.3
Overall Percentage (%) 110.1%
Standard Deviation (Kg/cm?) 5.1 Kg/cm®
Coefficient Of Variation ( % ) 1.8 %

Remarks:

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan

Ht—

Specified Loading Rate Range = 4.5kN/S to 9.0 KN/S or (6.8kN/S)



CONCRETO READY MIXED CONCRETE
@ QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH ONCRETE CUBES
Test Standar 1881 - Part 116:1

DATE : 16/4/2023
CLIENT : duegaall WY glall yaa3l A5
CONSULTANT : L 4S5
PROJECT : (4593- cnalall) aopadl 3Ly yUalll 9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 9/4/2023
Testing Date 16/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC - 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 8150
Load (KN) 612 | 588 | 605
Comp. Strength (Kg/cm?) 277 | 266 | 274
Average (Kg/cm?) 272.6
Percentage (%) 109.0%
Overall Average (Kg/cm?) 272.6
Overall Percentage (%) 109.0%
Standard Deviation (Kg/cm?) 5.6 Kg/cm?
Coefficient Of Variation ( %) 21 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan
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CONCRETO READY MIXED CONCRETE

4‘, QYALITY CONTROL DEPATEMENT

A\ g
NORTH COAST SECTOR
O GC R T O
=OE A D W nao8 > MOUNTAIN VIEW B.P

DETERMINATI F COMPRESSIVE STRENGTH ONCRETE CUB

T ndard BS 1881 - Part 116:1
DATE: 17/4/2023
CLIENT : A gaall WY gldal) yan 3l A5
CONSULTANT : | fahan dS 25
PROJECT : (4593~ omedall) gl 35S HUatll g9 s
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 10/4/2023
Testing Date 17/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 | 8150
Load (KN) 615 | 597 | 594
Comp. Strength (Kg/cm?) 279 | 270 | 269
Average (Kg/cm?) 2927
Percentage (%) 109.1%
Overall Average (Kg/cm?) 272.7
Overall Percentage (%) 109.1%
Standard Deviation (Kg/cm?) 5.1 Kg/cm?
Coefficient Of Variation ( % ) 1.9 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983

DATE: 18/4/2023
CLIENT : daganll CYgliall 90301 A58 b
CONSULTANT : Llan 45, ’
PROJECT : (4598- cralall) s mdl (3L 5gSI1 yUal] 9 i
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 11/4/2023
Testing Date 18/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 8150
Load (KN) 599 | 645 | 618
Comp. Strength (Kg/cm?) 271 | 292 | 280
Average (Kg/cm?) 281.2
Percentage (%) 112.5%
Overall Average (Kg/cm?) 281.2 )
Overall Percentage (%) 112.5%
Standard Deviation (Kg/cm?) 10.5 Kg/cm?
Coefficient Of Variation ( % ) 3.7 %

Remarks: Specified Loading Rate Range = 4.5kN /S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. #. Stabaan
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Company Name : 4zl e gl [ ga 3 AS

Project - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 27-06-2023

Report No : 07

Location : St. (484+472) : (484+496)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

e |-U||||||||_|>||_||||| o Wwnog pe e e e s SN i R
|.<||.||m_|o_| S : 4 <<m..m=.; ><0 Denay Load | Strength i Percentage
Castin Testi Da Location (a). | Weight 3| (kN) Kalem?) Strength 9
e el i peem ) ST Lkl S

8105 / 841 381
St. = | -
30-5-2023 27-6-2023 28 [(484+472):| 8133 7 8138 2.41 840 381 390 7 156
7 7 (484+496) | Y, NS
8176 é 901 408
L e |||;||||_||I||_|||| N Lr||||_|||;l|||l|r|||h||||

,..I.Mu-.ll.nl.abna
myprtbv 3 Jalead)
AApisd e

3 Ei Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

TR Juaadr Ellet) 5 ¥

3 salat - Elle it

YYPIP-4F - YYPFIVYT) & uSia + Ogald
www.cel-egypt.com

bnowmu_qmu.".

Testing Labortatory
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CEL

Consulting Engineering Bureau & [aboratories
A diglt O sl DY Solame waliSia

¢ a gandl Y glBall 50 3 AS )

Project - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 28-06-2023
Report No : 08
Location : St. (484+496) : (484+524)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
N prrn e e o R TR BT
Age | | \weight | AVE [P 509 | Strength s
Casti Testi o Location (gm) Weight 3 (kN) Kalen?) Strength
g ety R R LR | T | ) | kgrom®y |
8166 868 393
St. - = |
31-5-2023 28-6-2023 28 [(484+496): 8079 8129 2.41 818 371 388
(484+524) e | Sy —
8142 882 400
P R S S S R B

3 El Malek E] Afdal Street

Z.amalek, Cairo.

Tel.& Fax : 27367231 - 27363093

Juadt Slledt 3 ¥
52l - Elrle i1

VI AY - YYFIVYPY 5 S + Gpadd
www.cel-egypt.com

——

Percentage
%

155
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Company Name : & genll C¥ gliall ;o8 30 4S50

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023

Report No : 28

Location : St (484+868) : (484+808)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of A _ Densi ;
ate ge | Weight .E.\O | Density Load | Strength il Percentage
i . Location Weight 3 ,. | Strength z
Casting Testing | Days (gm) (gm) | (gmicm) (k.N) | (Kg/lcm?) (Kglem?) Yo
8379 671 304
St | |
14-6-2023 12-7-2023 28 |(484+868) 8465 8433 2.50 857 388 337 135
. (484+808) | ]
8456 706 320

Juaddr Sllatt ¥
MLYD__.MH_ - rh_.:h'\t_h
i ! TYPIY-4r - YVYYivYri yguald
ACCREDITED + guS1a + Gl
Testing Labortatory %%g.ﬁ.ﬁmtmm»_\hum.ﬁ-ﬁws

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name : & genll Cgl8all 5 30 48,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023

Report No 1 27

Location : St. ( 484+868) : (484+808)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of | A . Densi ; w0
= . 40 L ! Weight ><0 el Load Strength s Percentage
: ; ocation Weight - ,. | Strength =
Casting Testing | Days (gm) (gm) | (gmicm) (k.N) | (Kg/cm?) (Kalem?) 4
8393 752 341
St. ] b )
14-6-2023 12-7-2023 28 |(484+868)| 8457 8457 2.51 554 251 312 125
: (484+808) I
8522 760 344

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juad¥) Sllall 51
3 a8 - Eltle i1
i YYFTF AF - TYFIVIPY ¢ uS1D 4 Gpadi
e L www.cel-egypt.com
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Company Name  : &uasaal) cN gliall jsa 30 45,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-06-2023

Report No : 09

Location : St. (484+524) : (484+548)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of K . Densi . @
- . 2 i Weight ><m.. aneity Load Strength fve Percentage |
: F Location Weight 3 .. | Strength 3
Casting Testing | Days (gm) (gm) | (gm/cm) (k.N) | (Kg/cm?) (Kglem?) %o
8205 . 655 297
St. e T R
5-6-2023 12-6-2023 7 (484+524):| 8170 8170 2.42 682 309 296 118
(484+548) |
8135 | 622 282
L A SO I TR R— N R S

3 El Malek El Afdal Street
Z.amalek, Cairo.
Tel. & Fax : 27367231 - 27363093

Luadt et 5 P
3,0 laM - Elrle i1
R TYPIr-47 - TYPIVYTr) 13 + oauld
ACCREDITED qn_:h\ I e
Testing Labortatory WWW .ﬂmmlwmuulﬂvnaga
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Company Name : &gl ¥ gl8all )58 30 48,

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 19-06-2023

Report No :19

Location : St. (484+720) : (484+748)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

ST ; = _ _ oo TR __
ate ge | % : Weight ><o - Density Load | Strength e Percentage
. : ocation Weight 5 ». | Strength .
Casting Testing | Days (gm) (gm) (gmicm)®| (kN) | (Kgicm®) (Kglem?) %o
8212 634 287
St. - -
22-5-2023 | 19-6-2023 | 28 |(484+720)| 8262 | 8220 2.44 543 246 299 120
8186 805 365
| I = — e = ! -

Jaad) et 5 ¥
300 - EULa i
] YYPIV 47 - TYYPIVYT) B+ Heaud
ACCREDITED - i 2
Testing Labortatory WWW. nm._-lmmuw.hvm.. com

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093




Company Name :
Project . :

Report Date :
Report No
Location :

. ___CcEL____

Consulting Engineering Bureaw & Laboratories
At diglt SOOI HLES WY (falans o liSlae

e gand) Y gliall ) ga 311 4S
Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
19-06-2023

1 21

St (484+720) : st (484+632)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

ACCREDITED
Testing Labortatory

www.cel-egypt.com

Date of Age m Densi :
g : Weight ><Q ono'ly Load | Strength fAve Percentage
Castin Testin Bava Location (Kg) Weight o | (kN) (Kglem?) Strength %
L | ko, - FEmY | (kglem?)
8300 792 359
St (
2252023 | 1962023 | 28 |*8472011 g35 | 8300 | 246 | 1015 460 397 159
(484+632) |
8305 821 372
= .hw_%u.oo Jeiimrgd Jarally Jranl) dauad g3 CilSall 4y g a3
3 El Malek El Afdal Street Juasy) Sl bt 5 ¥
Zamalek, Cairo. E a8 - Sl Le 11
Tel.& Fax : 27367231 - 27363093 YYEIY - AF - YYFIVYP) o uS1D + Geadd




Consulting Engineering Bureau & Laboratories
Accwdiglt Cot HLESL WY (lolne wliSla

Company Name  : 4uaganll <Y slhall ;8 311 4S5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 29-05-2023

Report No : 36

Location : st(484+720) : st(484+636)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of . A . Density | i | :
- ge . Weight .B.a sy Load | Strength Gy Percentage
Castin Testin Dave Location (Kg) Weight omit] N (Kglcm?) Strength %
8125 931 422
st ( I )
92.5.2023 | 2952023 | 7 AEMNQ )i g257 | 8123 | 2.41 713 323 383 153
484+636) | | - T
7986 891 404

Signature /....

L A e PR

PP LRI TPR B
3 palal - El e p
7 YYETE AT - YYPIYYF) 5 uSlh + G9add
ACCREDITED ’ ! <
Tasting Labortatary Q%%-ﬁﬁMIm%\ﬁH-gg

3 El Malek El Afdal Street
Famalek, Cairo.
Tel.& Fax : 27367231 - 27363093




Company Name
Project

s Ao gant) Y glaall ) ga 30 AS 45
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Consulting Engineering Bureaw & [Laboratories
A diglt Ol H LAWY Lalxa —iSla

Report Date : 19-06-2023
Report No : 20
Location : St (484+720) : st (484+632)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
| Date of Densi ;
: Age : Weight ><O oy Load | Strength e Percentage
Castin Testin Bavs Location (Ka) Weight e | (KN) (Kglem?) Strength %
g g y (kg) (omem) | & 9 (Kg/cm?)
8323 1080 489
St ( l
2252023 | 1962023 | 28 | 4720|8305 | 8316 | 246 | 1120 507 475 190
(484+632)
8321 948 429
Note: climll dallea g 340 4dS o ) gicsa %E_QE_E_&DEL_&LEWM
Sigy
e PR atek E1 Afdal Strest Juaadrr et 5 v
Zamalek, Cairo. 3 p131 - EllLe it

Tel.& Fax : 27367231 - 27363093

AGCCREDITED

Testing Laboratory

YYFIP4F o YVITYYPY & uSld + Gadudi

www.cel-egypt.com
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Company Name : &gl ¥ 58all )50 50 48,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 29-05-2023

Report No : 35

Location : st (484+720): st (484+636)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of | A | Densi .
e 9o : Weight >,.\o Shoity Load | Strength i Percentage
Castin Testin Davs Location (Kg) Weight et ol | acglen Strength %
g g : y . . A—Aﬁv (gm/cm) .| g A___nm-.n—.:J
8088 848 384
st ( . | |
22-5-2023 29-5-2023 7 nmhwmc ): 8260 8136 2.41 654 296 346 138
484+636) | i _ B
8059 788 357

S SR AN M AL S 1 eyt F0eT)

3 El Malek El Afdal Street
Z.amalek, Cairo.
Tel.& Fax : 27367231 - 27363093

S, G REIT P (1
a8t - Sl Le 31
! J VAP 4F - TYFIVIT) o5 uS1a + Geadd

B e www.cel-egypt.com
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Company Name : &z geall C¥glall 5o 30 4S54

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 29-05-2023
Report No : 34
Location : st (484+720 ) : st ( 484+636 )
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
Date of A Densi s .
- e 4 Weight ><Q DR Load Strength fare Percentage
Castin Testin Da Location (Ka) Weight em?® | (kN) ealom? Strength %
sting g | Dae i) |miemp | RN TR ) aoowS |
8023 782 354
st ( -
22-5-2023 29-5-2023 7 amhwﬂwo ) 8288 8114 2.40 682 309 346 138
484+636 ) Bl
8030 826 374
i . |

X E&.n g

: A gamdiah it et chelan apite

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCREDITED

Testing Labortatory

Juad¥y) Sllets 51

50080 - Sl Ls 11t

TYFIF QY - YYFIVYPY & uSla + 5eadd
www.cel-egypt.com
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Company Name : 4w gaadl c g8l jga 31 48,

Project : 1 Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 20-06-2023

Report No s 22

Location : St (484+748) : st (484+720)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

Date of Age . Densi ; :
g L ; Weight S“r/.\m—._ Sty Load Strength mnbim th Percentage
Casting Testing | Days peation (Kg) b (gmicm)®| (kN) | (Kgicm?) o 2 %
e (Kg) Gl {Kg/em')
8362 945 428
St ( .
2352023 | 2062023 | 28 4720 g0y | 8323 | 247 | o1 444 419 168
(484+632) |
8315 848 384
: WVLC%&BFQDE& 24385

3 El Malek El Afdal Street Juaddr St 35 ¥

Zamalek, Cairo. E 3 p180 - Sl Le 11

Tel.& Fax : 27367231 - 27363093 TYFIFAF - YYPIVYP) & uS1d + G9add

ACCREDITED
Testing Labortatory www.cel-egypt.com
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Company Name : &gl ¥ gl8all 550 30 48,2

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 14-06-2023

Report No 113

Location : St. (484+432) : (484+452)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C 250/350

— ol Ado > Weight ><O Dancih Load Strength AV, Percentage
: : Location Weight 3 ». | Strength i

Casting Testing | Days (Kg) (Kg) |(@m/cm) (k.N) | (Kg/cm®) (Kglem?) %o

8200 809 366
St. ;
17-5-2023 14-6-2023 28 Emn..iunw 8155 5511 1.63 749 339 350 140
(484+452) [ |

177 758 343

Juad®) Sl tt 45 1

3 pdlat -~ Sl Le 01
] TYFIY 47 - TYPIVYPY ¢ Sl + Saadd
Testing Labortatory «%i.ﬂﬂhlm&\thcﬂcﬂu

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name : 4w gaall ¥ gliall ) ga 31 48y

Project -+ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 17-06-2023
Report No 123
Location : St (484+668) : st (484+636)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
Date of Densi .
e Age : Weight ><9 oney Load Strength s Percentage
Castin Tasting | Days | T00RU00 | ey | WOlBRt | onitl RN | iy | DT %
’ G (ko). (RS gem) | (kglem?)
8271 747 338
St (
1062023 | 1762023 | 7 |“O¥O0Vi| go45 | 262 | 245 | s04 364 356 142
(484+636) [ | il
8266 808 366

Juanbr) Sl bt 5 v

asalal - Eltle it
TYFIF o AY - YYPIVYPY 5 LuS1B + Geadd
www.cel-egypt.com

3 El Malek El Afdsl Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCREDITED

Testing Labortatory
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Company Name  : 4w gaal) ¥ gliall ) ga 3 48

Project . : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 20-06-2023

Report No 124

Location : St (484+700) : st (484+668)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of A Densi : -
- e i Weight ><o iy Load Strength fve Percentage
Castin Testin Davs Location (Ka) Weight entt| N (Kglcm?) Strength %
g i y | mg (e E glem’) | (kglem?) |
8315 680 308
St ( A —
1362023 | 2062023 | 7 | 04700 g303 | 8317 | 246 | 563 255 275 110
(484+668) |||
8332 578 262

- L (REITPR PR3 o

" >w 3 salat - EULe it
aw o E TYPIY - 4F - TYFIVYPY @ S0 + Hedudld
CREDITED Vi i gy
Testing Labortatory g%Q-QQMImEﬁHuQQE

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name : &z geall ¥ glaall 558 30 48,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 30-05-2023

Report No 1 37

Location : st (484+748): st (484+720)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

D .n@ of . A = : D i . . -
2 92 L : Weight B_.__,m Snetty Load Strength Ave Percentage
. ; ocation Weight 5 5. | Strength o

Casting Testing | Days (Kg) (Kg) | (gm/cm) (k.N) | (Kg/cm?) (Kglem?) %o

8602 77 325
st ( e . ]
23-5-2023 30-5-2023 g hmhw.nm V 8103 8316 2.46 681 308 324 | 130
484+720) | i

8244 748 339

JuadWi Ellett 5 ¥
3o lEM - Eltle it
= TYYIr -4 - YYPIVYTPY @ uSlD + Geadd
ACCREDITED ) . .
Testing Labortatory &w%%ah@hlﬂ%ﬂﬂ-h@g

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name  : 4 gaall ¥ gliall ) ga 31 45,

Project : : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 14-06-2023

Report No : 16

Location : St (484+576) : st (484+548)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

Date of . .
e Age : Weight >4Q oy Load Strength e Percentage
Castin Testin Bave Location (Kg) Weight ol N (Kglem?) Strength %
d i y (Kg) |(gmicm) : 9 (Kglem?)
8200 867 393
st ( - )
17-5-2023 | 14-6-2023 | 28 3%%43 ‘| 8210 | 8214 | 243 762 345 359 144
(484+548) [
8233 748 339

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

S Sllett 5 v
3 LE0 - ElILe i1
: . YVFSP Y - YYPIVYP) & uSld 5 il
ACEREDIIED www.cel-egypt.com
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CEL

Consulting Engineering Bureaw & [aboratories

A wwdiglt O 5LET LYY (Jalaas —iS e

: Ay ganl) Y gl g8 31 4S5

299091 ~ 37 1 B Ao
ukﬁlﬁ;ﬁ:a.wz.&bota, wshb

3 Ei Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

IAS|

ACCREDITED

Testing Labortatory

S} (REITPR [0 o
3palat - Eltle 3H
YYPIF Q¥ o YYPIVYP) 5 LuSID + Geadd
www.cel-egypt.com

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 15-06-2023
Report No - 17
Location : St(484+604) : st (484+576)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
Date of A Densit :
ge : Weight _><0 ey Load Strength Ave Percentage
Castin Testin Bavs Location (Ka) Weight empP | (KN) (Kolom? Strength %
A ek s ke (e R R | e
8281 827 375
St (
1852023 | 1562023 | 28 |“OVC0NI ga40 | 8307 | 246 842 381 377 151
(484+576) -
8300 827 375
e e —
Note: « 19 Jrandl ddaal g3 CilaSall Wy 65 S
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Consulting Engineering Bureau & [aboratories
At dig?) Sl HLEL WY (lalna miiSoa

Company Name : 4t gand) <Y gliall | ga 31 48 4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh:
Report Date : 18-06-2023

Report No :18

Location : St(484+632) : st (484+604)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Do Age . Weight ><o genaly Load Strength Ave, Percentage
; b Location Weight 3 2, | Strength :
Casting Testing | Days (Kg) (Kg) | (gm/cm) (k.-N) | (Kg/lcm?) (Kglem?) %o
8277 838 380
St ( | N i
2152023 | 1862023 | 28 |43 ga50 | g252 | 244 775 351 364 146
(484+604) |
8228 800 362
Note: cliall Aallas 3 3l ddetrotpimun gl Jarall g Juandl Ll gy cilinSal) 4y 55 2
Signatgire /.....
A B84 ~ BT i dpedd
_;?_g..wmw..ﬁtﬁ_ whS 53
3 El Malek El Afdal Street Juadd) Sllati 5 ¥

Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

3138 - il Le p01
i | TYEIY 4y - TYfMIvYrd oaS1a + Heaudi

ACCREDITED" ’ + -

Testing Labortatory www.cel-egypt.com
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Company Name : 4sagand) O gliall a3 45,5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 08-06-2023

Report No : 01

Location :St. (484+312) : (484+332)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

Date of A | Densi :
9 : Weight ><m anaty Load | Strength m~><m th | Percentage
Casting Testing | Days | 209U | gy | WEHRE| o er?l 6N | (Katemd) | D ToM95 %
b L (Kg) |9 e (Kg/cm?)
8143 780 353
st || R R
11-5-2023 8-6-2023 | 28 |(484*312) | one0 | 8108 | 2.40 937 424 370 148
(484+332)
8101 733 332
Clamsall &) 65 o5
3 El Malek El Afdal Street PEWJ Ellgt F.u L if
Zamalek, Cairo. E a8t ~ Sl le 131
Tel.& Fax : 27367231 - 27363093 TYPIY -4y - YYFIVYPY & Q.FWFW + P.,..w.m...rn..

ACCREDITED’
Teating Labortatory www.cel-egypt.com



Consulting Engineering Bureau & [Laboratories
AtsarddgTt Ol HLECL LD (Jolas TS

Company Name : 4w ganll &Y gliall g 301 45 5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 10-06-2023

Report No : 02

Location : St. (484+332) : (484+372)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

S gEE .. R .. :
e 9e : Weight ><O doild Load | Strength e Percentage
Castin Tosting - | Daye | FP90H0H | gy | Joight ot | pcalpy |2TO0EN %
5 g = g y : g A—Aﬂvl Aﬁgmﬂav . . A Qll m A_Aﬂ.hﬂgnv (i
8120 612 277
mﬂl | .. | = ==
13-5-2023 10-6-2023 28 [(484+332): 8188 8143 2.41 732 332 313 125
(484+372) !
8120 727 329

Juad¥rf Sllet 5 1V
313N ~ ElrLe i
g e TYFIF 47 - TYIIYYT) ¢ S Crgauald
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3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name : 4 geal) &Y gliall )58 311 4S5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 11-06-2023

Report No :03

Location : St. (484+372) : (484+392)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of . it . .
e | Qe . Weight ><O Saneiy Load Strength i Percentage
Castin Testi Dava Location (Kg) Weight em?®| GeN) | (Kglem?) Strength %
L a w 5 ing y : d Ax&v AQB O:.; . . |Q :.AQ.‘O—.:J |
8014 667 302
St. ==
14-5-2023 11-6-2023 28 |(484+372):| 8022 8079 2.39 766 347 312 125
(484+392) : _
8200 634 287
D, Jazall g Jaand) Ao g CilmSall &y 60 a0
3 El Malek El Afdal Street Jandr et 5 ¥
Zamalek, Cairo. 3 pdlat - il it

Tel.& Fax : 27367231 - 27363093 2aT YYPIV4Y - YVIIvYm 2..&5 Y >-¥ix)
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Company Name  : duasasd) <y gliall ;g 3 48,5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 11-06-2023

Report No : 04

Location : St. (484+372) : (484+392)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

o Date of A _ ; Densi . ve. _
%7 - g4e : Weight ><m Sneny Load Strength fuie Percentage
Castin Testin Davs Location (Kg) Weight rei® | AR Kalor? Strength %
5 g estng < | A_Aﬂw | AQS.. OE.V . A g/c v A—Ammﬂanw b
8060 723 328
St. - o
14-5-2023 11-6-2023 28 |(484+372): 8075 8077 2.39 768 348 358 143
(484+392) I :
8095 881 399

Juaddr Ellett 5V
YYPIY 4y - YVPIVYY S Ogadi
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Testing Labortatory www.cel-egypt.com

3 Ei Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093




Consulting Engineering Bureau & Laboratories
e digyt {1 H LS (ol liSle

Company Name : 4w geal) &Y gliall g2 31 4S5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-06-2023

Report No : 05

Location :St. (484+392) : (484+412)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

Date of A Densi .
ge | . Weight ><0 Snsity Load | Strength e Percentage
Castin Testin Days ¢ 07R0oR (Kg) Weight 3 (k.-N) Kglcm?) SuenE %
m |s.m y : g :au.-_ (gm/cm) ; . ( m.n:. AXQHEJ o o
8121 644 292
St. _ _— - |
155.2023 | 1262023 | 28 | 4843921 g15p | 8138 | 2.4 786 356 321 128
(484+412) | |
8142 696 315

& Jarall g Juandl Adauil gy CilanSall &y )5 ol

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name  : 4uagandl &y gliall 55 30 45,

Project - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 13-06-2023

Report No : 06

Location :St. (484+412) : (484+432)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID : C 250/350

Date of Age 7 ) 2 e : ; _..I
; Location | Teght h«%ﬁ -DONSY | | oad Strength mbw%a? Percentage
Casting Testing | Days (Kg) (Ka) (gmicm)®| (k-N) (Kglcm?) s s %
8122 846 383
St. S e .
1652023 | 13-62023 | 28 | 484412 5478 | 8114 | 240 | 860 290 372 -
(484+432) | - . —
| 8143 756 342

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 10-06-2023
Report No :15
Location : St ( 484+548) : st (484+524)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
Date of A Densi Ave.
=2 ae : Weight Ave eney Load | Strength Ao Percentage
Castin Testin Davs Location (Ka) Weight emP| (KN} | (Kglom?) Strength %
d | - ’ : (Kg) | (gmicm) : i 9 (Kglem®) :
8180 641 290
St (
1352023 | 1062023 | 28 ‘S48 gess | 8162 | 242 | 576 261 284 114
(484+524) | Bl
8150 665 301 #

0T R = BET 1 00008 Jaadd Ay
(LU TR T X R, FRMERTE PE)

“ ﬁﬂl\\l\tl\..\z

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023
Report No : 29
Location : St. (484+928) : (484+868)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
Date of A . Densi -
2° : Weight AVG anely Load | Strength e Percentage
Castin Testin Dave Location (Kg) Weight L e (Kalcm?) Strength %
9 9 kgl (Enem) | P T [ tkglemi)
7937 613 278
St.
14-6-2023 12-7-2023 28 |(484+928): 7831 7985 2.37 705 319 306 122
(484+868)
8188 710 322
Note: cliall 43 I Saandl Adau) g3 ClmSall Ay 565 o
Illlsfu.,..n..&rﬂlm_%:nr
Signatdre / ) Jaleadt
210 - 091 ~B37 1 daeih by
3 El Malek El Afdal Street P (REITP (3 o
Zamalek, Cairo. o138l - Eltle i

Tel.& Fax : 27367231 - 27363093
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 21-06-2023
Report No 142
Location . st(484+928) : st (484+868)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
Dateof =~ A Density :
B 92 . Weight B.\Q Snalty Load | Strength Ave Percentage
Castin Testin Bavs Location (Kg) Weight emi® | (N) (Kglcm?) Strength %
b g d y: A—uh@|V| A@—.ﬂ- ﬂ:-; " : il g Axumﬂwﬁ_n“
8364 642 291
st ( _
14-6-2023 | 2162023 | 7 &n%wm )1 8413 | 8314 | 246 | 594 269 287 115
484+868 ) |
8166 664 301

%%%

Lo aigdt o2 haliiasl) Jalinn uycifia

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name : 4w genl) ¥ gliall yoa 3 48,

Project : Electric:Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023
Report No : 26
Location : St (484+808) : st (484+748)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
Date of | Densi .
sl age . Weight AVS il Load | Strength fve Percentage
Casti Testi . Location (Kg) Weight 3| (kN) Kalom?) Strength %
g P 9 g |(amiem’| (k) | (kglem) | i
8290 801 363
St ( I
1362023 | 1172023 | 28 | *S¥B00I| gpq1 | 274 | 245 829 376 368 147
(484+748) o
8320 808 366

Agunsiahi o el (Jalin e

-
LA IR

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel. & Fax : 27367231 - 27363093
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Company Name : 4 gaall &Y gliall 5 ga 311 4S5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 20-06-2023

Report No : 39

Location : st (484+808 ) : st (484+748)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

Date of [ A _ i . .
- g g Weight ><O Bonatly Load Strength Ave Percentage
! . Location Weight 3 5. | Strength s

Casting Testing | Days (Kg) (Ka) (gmlcm) (k.N) (Kg/em®) (Kglem?) Yo

8107 814 369
st (
13-6-2023 | 20-6-2023 | 7 mﬁ%wm )i 8128 | 8113 | 240 | 769 348 375 150
484+748) | T

8104 900 408

Juaa¥) Slle b 5 Y
3 (3l - ElLe i
: : TYYIr -4y - YYrivrm L + Heaudd
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Company Name  : 4w gandl ¥ gliall ) ga 31 48,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023

Report No : 25

Location : St ( 484+808) : st (484+748)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

TP Densi :
L : Age : Weight AVG | otely Load | Strength ey Percentage
Castin Testin Da Location (Kg) Weight et N} alom? Strength %
g sting I ys e A—A&v AQ-.-._ n-._.; : . A m.]:.- ~ A—A@,a—:nv . (]
8344 768 348
st( ||
13-6-2023 | 11-7-2023 | 28 &?mmoe ‘| 8047 | 8238 | 244 738 334 334 133
(484+748) —

8324 703 318

2 l.4 : & Jarall g Jrand) A gy ClaaSall 4y 55 a3
T el 5 o AaSstl (Jedrnn 1S :

3 Jdatlaali

B LREITPR T I
5 s 13t - ElrLe 31
g YVYPIY4r - TyYrivYrd @ + Hgauld
ACCREDITED"  puSLa 7.
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3 El Malek El Afdal Street
Zamalek, Cairo.
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 20-06-2023
Report No : 38
Location : st (484+808 ) : st (484+748)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
Date of A Densi ;
- ge . Weight i <O ancity Load Strength Ave Percentage
Castin Testin Da Location (Kg) Weight emP|  (KN) e Strength %
. asti _m | esti a ys (Kg) (gm/cm) . A. g/lem?) (Kgl .n.:J o §
8139 650 294
st (484+808 ) :
13-6-2023 20-6-2023 7 st (484+748 ) 8195 8139 2.41 726 329 309 124
8082 671 304
Note: < - Janall g Jaanl) Anaal 3 ClaSall 565 5
Signature /...
3 El Malek El Afdal Street Juaddr et 5 1
Zamalek, Cairo. 3salat - e i

Tel.& Fax : 27367231 - 27363093
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Company Name : 4w gaall <Y glaall ) ga 3 48

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 21-06-2023

Report No 141

Location : st (484+868 ) : st (484+808 )

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

- _ . _ ._ . ._
sl 9° | Weight | AVG | Density | .4 | strength | (Ve | percentage
Castin Testin Bas Location (Kg) Weight om®| Ny | Ketem?) Strength %
i s vl em e EMT | (kglem?)
8364 742 336
st ( AL |
1462023 | 2162023 | 7 3&%3" 8413 | 8314 | 246 | 694 314 332 133
484+808 ) -
8166 764 346

$ %LC&«..E.F..&DEL_E%WU

Juadr At 45 ¥
3 pal5M - il Le 3
TYFIF 47 - TVIIVYP) ¢ us fay >-xik)
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Company Name  : & saal) c¥ gliall ;58 30 45,4

Project .: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 13-07-2023

Report No 133

Location : St. (484+928) : (485+000)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID : C 250/350

Date of A : i .
- g ; Weight Ay . Denety Load | Strength Ao Percentage
Casti Testin Bave Location (Kg) Weight omi® | (kN) (Kglem?) Strength %
. ting : y (cgy |layemp | W giem) | (kglem®)
7858 789 357
St. i B
15-6-2023 13-7-2023 28 |(484+928): 8046 8059 2.39 723 328 341 136
(485+000) | - e o
8272 744 337

S L (EITPR (B
G salal! - Sl e jH
o] TV AY - YYFIVYTY & ST + Galdi
NCRSERNEY www.cel-egypt.com

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Company Name  : e saal) c¥ glhall ;58 30 45,

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 22-06-2023

Report No 1 46

Location : st (485+000 ) : st ( 484+928 )

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of Ag Densi :
= 92 L : Weight ><o Sk Load Strength o Percentage
: : ocation Weight 3 5. | Strength .
Casting Testing | Days (Kg) (Kg) |(@micm)®| (<N) | (Kglem®) | (o0 2 /o
8109 666 302
st ( - |
15-6-2023 22-6-2023 7 ammwmmo ): 8108 8096 2.40 605 274 292 117
484+928 )
8071 660 299

Note: o _fﬁg% & Jarall g Jrandl a5 ClamSall 3y ) g5 o5

3 IvL._.R.EB-&b

m_m_.ﬁ

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Consulting Engineering Bureau & Laboratories
Accudiglt O HLESWN Y (Jolae Sl

Company Name : sl ¥ gliall j5a 301 45,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Report Date : 13-07-2023

Report No : 32

Location : St. (484+928) : (485+000)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
Date of A i :
= g9° . Weight 2..\0 Donetty Load Strength i Percentage
Casti Testi Da Location (Ka) Weight 3 (kN) a2 Strength %
...q..m ng esting ys g (Kg) 63..23. i (Kg ) A—Am.-o.:J
8254 909 412
St. ] —
15-6-2023 13-7-2023 28 |(484+928): 8221 8226 2.44 969 439 438 175
(485+000)
8202 1022 463
Note: <liall & Jarall g Jaand) dad g3 CilmSall )5 a5

290 - 501 - BIT il Jaedd 3
e '&P—;tiﬂw iﬂv—-?

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel. & Fax : 27367231 - 27363093
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Consulting Engineering Bureau & Laboratories

Company Name  : 4 gead) ¥ sl8all 55 3 48,4

Aeodigyt SO H LAY Selmae CiSa

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 22-06-2023
Report No 1 45
Location : st (485+000 ) : st (484+928)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
T A Densi ;
o 2 : Weight _2.5 SRRy | Load | Strength S Percentage
Castin Testin Days Lort (Kg) Wesght lem)®| (k.N) | (Kglem? e %
g g y (Kg) | (gm/cm) : 9 (Kg/cm®)
8010 1018 461
st ( - | L
15-6-2023 | 22-6-2023 | 7 &mwﬂo )i g3a0 | 8120 | 2.41 715 324 373 149
484+928) _ i
8009 736 333
Note: ciiall dedecs” ‘.W_%ﬁhcn - E Jarall g Jrand) Adacd g CilgaSall 2y g3 A3
Pl
Sighature /... : ‘
GAB - 095 ~ 53T 1 dnai s
NS D s il B
3 El Malek El Afdal Street Juad¥ ) Slledf 55 T
Zamalek, Cairo. 3130 - ElrLe 1

Tel.& Fax : 27367231 - 27363093
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Acwdiglt O HLESWN Y (Lelne iSae
s Aaganl) Y glRAL Hga 3l AS yd

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

><0 ot Load | Strength e, Percentage
Weight 3| (kN) Kalem? Strength %
g |remy| TN | KRR | alom :
586 265
8305 2.46 664 301 285 114
636 288

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 21-06-2023
Report No : 40
Location : st (484+868 ) : st ( 484+808 )
Mix ID: C 250/350
Date of Age s
e ; Location Weight
Casting Testing | Days (Kg)
8229
st(
1462023 | 21-6-2023 | 7 h_mk_wmwm )1 472
484+808 )
8215

§ A0 - 215 —

L p RSB

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Consulting Engineering Bureau & Laboratories
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: dga ganll Y gliall ) 98 31 AS )

. Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023
Report No : 30
Location : St. (484+928) : (484+868)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
Date of _ Density .
=2 Age < Weight B.kw guslty Load | Strength Ave Percentage
Casti Testi o Location (Kg) Weight e | (kN Kedom? Strength %
L esting | Days (Kg) |(9micm) : (Kglem’) | (kgrem?)
7864 529 240
St. -
14-6-2023 12-7-2023 28 |(484+928):| 8233 8063 2.39 832 377 308 123
(484+868)
8093 676 306
.

Note: cilis)l dallaa g 33) 488 ¢e

o b Jarall g Jpaad) A g CilaaSall 3y 65 a3

3 El Malek El Afdal Street
Zamalek, Cairo.

Tel.& Fax : 27367231 - 27363093
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Consulting Engineering Bureaw & [Laboratories
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 21-06-2023
Report No 143
Location : st (484+928 ) : st (484+868)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
MixID: C 250/350
Date of Age /G | Densi =
° ; Weight B.___o iy Load Strength Ave Percentage
Casti Testi Bave Location (Kg) Weight ormi® | (k) Kalcm? Strength %
i b l g (kg) |(@micm)® | (N) | (Kglom®) | yqicmy
8339 690 313
st ( .
14-6-2023 | 21-6-2023 | 7 aﬁmwm ):| 8315 | 8250 | 244 | 865 392 344 138
484+868 ) |
8095 722 327
Note: izl dadlaa o EPEHL (oo piows 1 Srenll Anaal gy laSall 31y 68 o
V4 Agacalgdt a2 LESE Jalten wiifa
{ ANl Jaleal)
Signagure /...
S,
3 El Malek El Afdal Street Juaadyr Sllatt 5 1
Zamalek, Cairo. 3 palal - Eltle i3t

Tel.& Fax : 27367231 - 27363093
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Company Name : 4 genll &Y gliall 58 31 48 5

Project . : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 13-07-2023

Report No 131

Location : St. (484+928) : (485+000)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of A Densi -
ge ; Weight ><Q onsy Load Strength Ave Percentage
Castin Testing | Days | ZO0080n | Tacgy [weight| o ol M) | (Kgem) | oo %
g g (Kg) |gmom) | g (Kglcm?)
8090 854 387
St. ] ]
15-6-2023 13-7-2023 28 |(484+928): 8108 8097 2.40 735 333 366 147
(485+000) | -
8094 838 380
3 El Malek El Afdal Street Juaddr Slladf 5 ¥
Zamalek, Cairo. 3 a3l - ElLe i1

Tel.& Fax : 27367231 - 27363093
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CEL

Consulting Engineering Bureaw & Laboraftories
Aiwdigdt O H LAWY (Jolaes TS5e

Company Name : 4w geall @Y gliall ) ga 31 48 4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 22-07-2023

Report No 144

Location : st (485+000 ) : st ( 484+928 )

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

8028 678 307

= ae o = . Weight ><Q Denesty Load Strength g Percentage
Castin Testin Bavs Location (Kg) Weight o | () (Kglcm?) Strength o
9 m. i y (Kg) AmE. em) . 9 (Kglem?)
8040 858 389
st( -
1562023 | 2262023 | 7 amwﬁo ):| goa5s | 8038 | 238 | 734 333 343 137
484+928 ) T

Note: <L 3 &%Cn Y- %L,brrtﬂfﬂ&_brihh_k\tmwu
T purighh e Al Jalan e
% 4 4%

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juad¥) Sllett 5 1
213 - EifLe 111
YYPIr 47 - TYYPIvYrd 3 + Geadd
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Consulting Engineering Bureawu & Laboratories
Accwdiglt S LAWY (Jelae iSa

Company Name  : duagenl) <Y gliall ) oa 311 484

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 14-06-2023

Report No :10

Location : St. (484+552) : (484+612)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of A . Density . i
ge | . : Weight me _Bensity | Load Strength i Percentage
; : ocation Weight 3 5. | Strength 5

Casting Testing | Days (Kg) (Kg) | (gmicm) (k.N) | (Kglem?) (Kglem?) Yo

8077 715 324

St. | = ]
7-6-2023 14-6-2023 7 |(484+552): 8108 8083 2.40 660 299 297 119
(484+612) | -
8065 | 593 269

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Ll Ellatl 5 ¥
3 p 3t - ElfLe 3
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Consulting Engineering Bureau & Laboratories
Accwedig?t ol HLaliwD (Jolne lSa

Company Name  : duagand) e gliall ;g 30 45,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 14-06-2023

Report No : 11

Location : St. (484+552) : (484+612)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of A | Density i ] : o
g0 L : Weight B.B._ L coney | Load | Strength fue Percentage
: : ocation Weight 3 ,. | Strength :

Casting Testing | Days (Kg) (Kg) | (gmicm) (k.N) | (Kglcm®) (Kglem?) Z

8155 687 311

St. — )
7-6-2023 14-6-2023 7 |(484+552): 8174 8150 2.41 618 280 309 124
(484+612) | | )
8120 743 337

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juad¥) St 45 1
5 pldt - S Le 1
. YYrIreay - Ogadi

T YAy - TYPIVYT) & wSla 4+ ¥
Teating Labertatory www.cel-egypt.com




Company Name :

CEL

Consulting Engineering Bureaw & Laboratories

Acwd gl O H LAWY (oalae TSe

A ganll Y glaall )sa 3N 4S5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 15-06-2023
Report No 112
Location : St. (484+612) : (484+636)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
~ Date of A Densi .
- : Weight e Siioty Load | Strength il Percentage
Castin Testin Days Locaton (Kg) welght Jjem)® | (k.N) Kglcm?) il %
] g 9 _ y _A._.AE (gm o:;. . (Kg/lcm (Kg! o_.:J 0
8215 | 774 351
St. . ’
8-6-2023 15-6-2023 T Emhwm._nv 8202 8205 2.43 778 352 346 138
(484+636) = B T
8197 739 335
Note. 2 Jarall g Jeand) Adau) gy CilamSall &y ) 63

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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